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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0008
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0007

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG1IN3013B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 551 6.35 6.23 PASS
Sporton International Inc. (Kunshan) Page Number : AB9 of A147
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763,000 MHz 775.000 MHz 6,250 kHz 774.67033 MHz -65.61 dBm -30.61 d& 763.000 MHz 775.000 MHz 6.250 kHz 772.66334 MHz -72.48 dBm -37.48 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.78716 MHz -47.46 dBm -34.46 db 775.000 MHz 775.900 MHz 100.000 kHz 775.61723 MHz -51.31 dem -38.31 d8
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762.000 MHz 775.000 MHz 6.250 kHz 772.03006 MHz -66.49 dem -31.49 de 763,000 MHz 775.000 MHz 6.250 kHz 773.69930 MHz -73.84 dem -38.94 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.83302 MHz -44.13 dBm -31.13 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.67208 MHz -53.04 dem -40.04 d&
775.900 MHz 776.000 MHz 30.000 kHz 775.93172 MHz -52.97 dém -39.97 di 775,900 MHz 776.000 MHz 30.000 kHz 775.96518 MHz -65.78 dBém -52.78 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.33666 MHz 18.92 dBm -11.08 d& 776,000 MHz 788,000 MHz 100.000 kHz 786.63936 MHz 19.38 dém -10.62 d&
788.000 MHz 786.100 MHz 30.000 kHz 788.09935 MHz -66.28 dBm -53.28 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.02013 MHz -51.99 dBm -38.99 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.55629 MHz -61.77 dém -48.77 dB 788,100 MHz 793.000 MHz 100.000 kHz 790.98566 MHz -51.70 dem -38,79 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.21420 MHz -76.43 dBm -41.43 dB 793.000 MHz 806,000 MHz 6.250 kHz 795.25325 MHz -70.00 dBm -35.00 dB.
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763.000 MHz 775.000 MHz 6.250 kHz 774.92208 MHz -51.56 dBm -16.56 dB 763.000 MHz 775,000 MHz 6.250 kHz 774.92208 MHz -61.33 dBm -26.33 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86718 MHz -37.52 dBm -24.52 dg 775.000 MHz 775.900 MHz 100.000 kHz 775.64870 MHz -48.71 dBém -35.71 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99486 MHz -41.88 dBm -28.88 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99016 MHz -53.39 dém -40,39 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.46553 MHz 4.92 dem -25.08 dB 776.000 MHz 788.000 MHz 100.000 kHz 783.60639 MHz 4.84 dem -25.16 d&
788,000 MHz 788.100 MHz 30.000 kHz 788.08257 MHz -£3.81 dBm -40.81 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.03232 MHz -41.65 dBm -28.65 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.16608 MHz -49.59 dBm -36.59 dB 788.100 MHz 793.000 MHz 100.000 kHz 786.10734 MHz -37.68 dém -24.68 db
793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -71.23 dém -36.23 dB 793,000 MHz 806.000 MHz 6.250 kHz 793.07143 MHz -64.75 dBm -29.75 dB
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763,000 MHz 775.000 MHz 6,250 kHz 773.01598 MHz -66.01 dBm -231.01 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.31069 MHz -73.91 dBm -38.91 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.15016 MHz -52.00 dém -35.00 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.76469 MHz -61.97 dem -48,97 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99705 MHz -57.39 dém -44.39 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.98397 MHz -66.81 dBm -53.91 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.26064 MHz 19.11 dBm -10.89 d& 776,000 MHz 788,000 MHz 100.000 kHz 786.67532 MHz 19.35 dem -10.65 d&
788.000 MHz 788.100 MHz 30.000 kHz 788.09436 MHz -66.32 dBm -53.32 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.03212 MHz -55.82 dBm -42.82 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.13182 MHz -62.17 dBm -49.17 d& 788,100 MHz 793.000 MHz 100.000 kHz 788.80245 MHz -52.03 dem -39.03 d&
793.000 MHz 806.000 MHz 6.250 kHz 793.01948 MHz -75.62 dBm -40.62 dB 793.000 MHz 806,000 MHz 6.250 kHz 795,37013 MHz -72.98 dbm -37.98 dB.
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763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -50.30 dBm -15.30 dB 763.000 MHz 775,000 MHz 6.250 kHz 77488611 MHz -61.67 dBm -26.67 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.81503 MHz -36.60 dBm -23.60 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.85100 MHz -48.61 dém -35.61 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95569 MHz -41.22 dBm -28.22 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98736 MHz -52.85 dBm -39.85 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.00999 MHz 5.26 dem -24.74 d& 776.000 MHz 788.000 MHz 100.000 kHz 784.21778 MHz 5.13 deém -24.87 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.03701 MHz -£3.46 dBm -40.46 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.00744 MHz -42,58 dBm -29.58 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.12692 MHz -49.49 dBm -36.49 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -38.64 dBém -25.64 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -70.61 dBm -35.61 di 793,000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -64.97 dBm -29,97 dB
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762.000 MHz 775.000 MHz 6.250 kHz 772.19580 MHz -62.70 dem -27.70 de 763,000 MHz 775.000 MHz 6.250 kHz 773.15984 MHz -62.76 dém -27.76 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88067 MHz -52.93 dém -39.53 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.72872 MHz -57.96 dBm -44.96 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92962 MHz -58.38 dBm -45.38 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.94411 MHz -59.12 dBm -46.12 dB
776.000 MHz 783,000 MHz 100.000 kHz 777.57642 MHz 20.08 dBm -9.92 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 20.06 dBm -9.94 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07987 MHz -63.50 dBm -50.50 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.07747 MHz -57.32 dBm -44.32 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.80455 MHz -55.52 dBm -42.52 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.39126 MHz -53.82 dem -40.82 d&
793.000 MHz 806.000 MHz 6.250 kHz 795.26623 MHz -57.53 dém -22.53 d& 733,000 MHz 806.000 MHz 6.250 kHz 705.25325 MHz -67.59 dBm -32.59 dB
—_—
Il J ). ( I ]
Date: 21.DEC.2021 01:37:55 Date: 21.DEC.2021 02.48.41

Middle Band Edge / Full RB

Spectrum I
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
op dhipit ¢heck PARS
Line _$PURIOUS_|LINE_ABS_| PABS
10 dem
0 dem jl
-10 dBm — |
-20 dBm /‘ \
SPURIOUS / \
-40 dBm rr
-50 dBm M
-60 dBm r
-70 dém fj )
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763,000 MHz 775,000 MHz 6,250 kHz 774,99401 MHz -52.93 dBm -17,93 dp
775.000 MHz 775.900 MHz 100.000 kHz 775.29715 MHz -40.37 dBm -27.37 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97897 MHz -45.77 dBm -32.77 dB
776.000 MHz 788.000 MHz 100,000 kHz 781.47253 MHz 2.74 dBm -27.26 dB
789.000 MHz 788,100 MHz 30,000 kHz 788.03392 MHz -44.55 dBm -31.55 de
788.100 MHz 793.000 MHz 100.000 kHz 788.77308 MHz -40.30 dBm -27.30 de
793.000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -59.76 dBm -24.76 dB
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LTE Band 13/ 10MHz / 16QAM

oo
Spectrum =] s m v
Ref Level 24.60 dBm  Offset 4.60 db Mode Auta Sweep Ref Level 24.60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 abiiLgheck PARS 20 dbkll¢heck pARS
Line kPURIOUS LINE ABS "I paks Line _§PURIOUS_| INE_ABS_| PARS n
10 dBm ! 10 dém Il
o d I 0 dBm /‘\
-10 dam }{H -10 dBm: —] / \
-20 dBm -20 dBm
e airae |( i} i A o ﬁ A" 1|
SPURIOUS_LINE_ABS_ J __J\ SPURIGUS LINE ABS (. 1|
-40 dBm J \ -40 dBm. f \
-50 dBm W t -50 dBm. J
-60 dBm J l \—r.__._,. |h -60 dBm H
70 dem L I ) T 70 dém lhle' | A
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
762.000 MHz 775.000 MHz 6.250 kHz 772.19580 MHz -64.49 dem -29.49 d& 763,000 MHz 775.000 MHz 6.250 kHz 773.15984 MHz -65.61 dBm -30.61dB
775.000 MHz 775.900 MHz 100.000 kHz 775.83661 MHz -50.05 dém -37.05 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.58037 MHz -56.27 dBm -43.27 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91643 MHz -56.03 dBm -43.03 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.96199 MHz -61.69 dBém -48.69 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.56444 MHz 18.92 dBm -11.08 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 15.44 dém -10.56 db
788.000 MHz 788.100 MHz 30.000 kHz 788.04850 MHz -63.59 dBm -50.59 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.02502 MHz -52.92 dBm -39.92 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.82902 MHz -57.90 dBm -44.90 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.33741 MHz -50.40 dem -37.40 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.24026 MHz -55.93 dém -20.93 d& 793,000 MHz 806.000 MHz 6.250 kHz 795,25325 MHz -65.75 dbm -30.75 db
—_—
Il J Ve ( )it )
Date: 21.DEC 2021 01:38:17 Date: 21.DEC.2021 024715

middle Band Edge / Full RB

Spectrum I

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 d&

Mode Auto Sweep

@1 AvgPwr

op dhipit ¢heck

PASS

Line _$PURIOUS_|INE_ABS_|
10 dBm

PABS

0 dBém

-10 dBm

-20 dBm

moan

SPUR

']

-40 dBm r

-50 dBm /.-H ‘

-60 dBm 4 %’M\_

70 dBm // i

Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz £,250 kHz 77494605 MHz -52.56 dBm -17.56 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.80784 MHz -40.16 dBm -27.16 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99006 MHz -45.05 dBm -32.05 dB
776.000 MHz 788.000 MHz 100,000 kHz 780.26174 MHz 1.84 dBm -28.16 dB
788.000 MHz 788.100 MHz 30,000 kHz 788.07607 MHz -44.08 dBm -31.08 d&
788.100 MHz 793.000 MHz 100,000 kHz 788.77797 MHz -40.14 dBm -27.14 di
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -60.18 dBm -25.18 dB
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SPORTON LAB.
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Report No. : FG1N3013B

LTE Band 13/ 10MHz / 64QAM

middle Band Edge / 1 RB

middle Band Edge /1 RB

Spectrum

Spectrum

Ref Level 24.60 dBm  Offset 4.60 db Mode Auta Sweep Ref Level 24.60 deém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 abiiLgheck PARS 20 gbflfheck J*A_‘:
Line kPURIOUS LINE ABS \] paks Line _§PURIOUS_| INE_ABS_| PARS n
10 dBm 10 dém Il
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A, \\| il A
-70 dBm -70 dBm:
I Ll Tt I FAY
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
762.000 MHz 775.000 MHz 6.250 kHz 7732.24376 MHz -63.99 dem -28.99 d& 763,000 MHz 775.000 MHz 6.250 kHz 773.19580 MHz -64.96 dem -20.96 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.68736 MHz -52.73 dém -39.73 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.87527 MHz -57.53 dem -44.53 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95300 MHz -57.10 dBm -44.10 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.95480 MHz -62.45 dBm -49.45 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.60040 MHz 18.97 dBm -11.03 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.43556 MHz 15.67 dém -10.33 db
788.000 MHz 788.100 MHz 30.000 kHz 788.00275 MHz -61.77 dBm ~48.77 di 788.000 MHz 788.100 MHz 30.000 kHz 788.04550 MHz -57.47 dBm -44.47 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.43042 MHz -58.36 dBm -45.36 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.15629 MHz -54.62 dBm -41.62 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.21429 MHz -57.76 dBm -22.76 dB 733,000 MHz 806.000 MHz 6.250 kHz 705.25727 MHz -67.00 dBm -32.00 dB
—
] ] ) we [ )j ) (]

Date:

middle Band Edge / Full RB

Spectrum |

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 d&

Mode Auto Sweep

@1 AvgPwr
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-20 dBm H‘ \
-40 dBem I
-50 dBm ﬂ ‘
-60 dBm
70 dBm
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz £,250 kHz 774,45455 MHz -51.09 dBm -16.09 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.10744 MHz -38.69 dBm -25.60 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95779 MHz -43.06 dBm -30.06 dB
776.000 MHz 788.000 MHz 100,000 kHz 783.91808 MHz 2.43 dem -27.57 dB
788.000 MHz 788.100 MHz 30,000 kHz 788.00265 MHz -43.63 dBm -30.63 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.25420 MHz -39.67 dBm -26.67 di
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -60.14 dBm -25.14 dB
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SPORTON LAB.
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Report No. : FG1N3013B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Date: 20.DEC.2021 23:5829

Date: 21 DEC 2021 00:31:53

Spect == [ spectrum
Ref Level 0.00 dBm Offset 4.60 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
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Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit | Range Low RangeUp | RBW | Frequency Power Abs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 729,48201 MHz -69.22 dBm -56.22 dB 30.000 MHz 763.000 MHz 100.000 kHz 748.89680 MHz -69.12 dBm -56.12 dB
806.000 MHz 1,000 GHz 100.000 kHz 982.50025 MHz -67.99 dBm -54.99 dB 806.000 MHz 1.000 GHz 100.000 kHz 946.24038 MHz -67.30 dBm -54.80 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,55511 GHz -40.04 d&m -27.04 de 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -40.05 dBm -27.05 de
3.000 GHz 8,000 GHz 1,000 MHz 6.98985 GHz -53.16 dBm -40.16 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.83687 GHz -53.04 dBm -40.04 dB
( | ) .- [ I ) .-
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum I ué?

Ref Level 0.00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
j b g 5S
10 Ehéll':'\”_ PURIOUS_LINE_ABS PAES

|_SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm
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-60 dBm
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-80 dBm

-90 dBém

Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763.000 MHz 100,000 kHz 749.62944 MHz -69.04 dBm -56.04 dB
806.000 MHz 1.000 GHz 100.000 kHz 960.58921 MHz -67.85 dBm -54.85 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -41.04 dBm -28.04 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.83037 GHz -53.27 dBm -40.27 dB
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Report No. : FG1N3013B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0016
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0016

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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s=amranas. FCC RF Test Report Report No. : FG1IN3013B
LTE Band 26
Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.42 5.88 591 PASS
Sporton International Inc. (Kunshan) Page Number 1 A72 of A147
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Report No

.- FGIN3013B

LTE Band 26 / 15MHz

Middle Channel / Full RB/ QPSK

Spectrum

Ref Level 24.80 dom  Offset +.80 0B

Att 30 08 AQT 2 ms & RBW 20 MHz
@153 view
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Maan Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 130000
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—
)i ] W e

Middle Channel / Full RB/ 16QAM

Spectrum
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@153 view

cF 836.5 MHz
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Peak | crest 0% | 104
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SPORTON LAB.
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Report No. : FG1N3013B

26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW

15MHz

Mod.

QPSK 16QAM

Middle CH

14.72 1451

BW

10MHz

Mod.

QPSK 16QAM

Middle CH

9.91 9.99

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

J

Spectrum Spectrum 'y
Ref Level 24.80 dém Offset 4.80 dB & RBW 300 kHz Ref Level 24,80 dém Offset 4.80 dB8 & RBW 300 kHz
o At SDGB SWT 12,6 @ VBW 1MHz  Mode Auto FFT e At SDGB SWT 12615 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
. Mi[1] 15.00 dBm N Mi[1] 14.80 dBm
20d8 843.0030 MHz 20da " 830.4460 MHz
. _ [ T BT e B 26.00 dB . _ S | A B 26.00 dB
1o ds i By \ 14.715000000 MHz 0da it \ 14.505000000 MHz
o dem ’f Q factor \\ 57.3 o i / Q factor | 57.3
T ) 144 |
10 + + 10 . -
! 4 I \
) . ) 20 [
TV \
) \ B et % M "
30 e e T Y 30 di B~ e
T s
40 - 40
50 df 50 df
-60 -60
7o d 70 di
CF 836.5 MHz 1001 pts Span 50.0 MHz CF 836.5 MHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-value | _Function | Function Result |
M1 1 843,003 MHz 15.00 dém ndB down 14,715 MHz M1 1 830,446 MHz 14.899 dém ndB down 14,505 MHz
Ti 1 529,187 MHz -11.04 dém ndg 26.00 d& T1 1 529,127 MHz -10.80 dém ndg 26.00 d&
T2 1 843,003 MHz -11.10 dam q factor 57.3 T2 1 843,633 MHZ -11.31 dam q factor 57.3
— —_— —
L JL J GInn ve L JL

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum - Spectrum =3
Ref Level 24.80 cbm  Offset 460 0B = RBW 300 kHz RefLavel 24.60 dbm  OFfset 4,00 ob e RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att a0 db SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
P __MiLi] 16.42 dBm) P N MiL1] 15.65 dBm)
= = X ~ 837.3990 MHz| 0 7 — 8348420 MHz
108 A A e A e M 26.00 dB| 1048 i ek e el AN 26.00 dB
b i By \ 9.910000000 MHz b ] By \ 9.990000000 MHZ
/ actor / actor \
 den / Q fact \ B84.5] o a8 : Q fact | 3.6
H i / §z
10 dBm Y : -10 dém i =
f 1 ! |
-20 dam f 0 -20 dam: L
A / \ o \
P, N\~ \ LA A _
(36 = = ot e £ - —
-40 dBm -40 dam
50 dem -50 dam
-60 dBm -60 dBm:
70 dBm -70 dam
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML T 3 16.42 dBm nd@ down .91 MHz ML T £34.842 MHz 15.65 dBm nd@ down 9,99 Mz
T fy -9.97 dam nds 26.00 dB T L B31.465 MHz -10.81 dam nds 26,00 da
T2 1 -9.26 dBm Q factor 84.5 T2 1 841455 MHz -10.75 dm Q factor
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Occupied Bandwidth
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LTE Band 26
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9.03

9.09

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum 'y Spectrum 'y
Ref Level 24.80 dém Offset 4.80 dB & RBW 300 kHz Ref Level 24,80 dém Offset 4.80 dB8 & RBW 300 kHz
o At SDGB SWT 12,6 @ VBW 1MHz  Mode Auto FFT e At SDGB SWT 12615 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
. [TETEY] 15.02 dBm N " Mi[1] 15.96 dém
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Type | Ref | Tre | X-valug | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-value | _Function | Function Result |
M1 1 839.077 MHz 15.02 dém M1 1 830,236 MHz 15.96 dém
T 1 829,7567 MHz 10.81 dBm Occ Bw 13426573427 MHz T 1 8297567 MHz 9.21 dém Occ Bw 13486513487 MHz
T2 1 843, 1833 MHz 9.70 dBm T2 1 843,743 MHZ 9.79 dam
" T " T
JL J GInn ve JL J (IInn e

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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